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JEAT R K JE AR SS 5 E B /R RLCISE]
AN 114.3*8.56 5TW681W0 30 2025 45 H 14 H
K kg A5 sk B i H
s 168.3*7.11
90 EK A2 3k 1688 5 - 630 2025-6-17
12 A=t C Si Mn x Cr Ni Nb Cu Mo v Ti CEQA | CrVA
JRGE A o E 5TW681WO0 0.14 | 0.25 | 1.17 0.006 | 0.12 | 0.06 0 0.02 | 0.01 0 0 0. 37
AR 7Y-2025-06-046 | 0.13 | 0.25 | 1.14 0.004 | 0.11 | 0.042 | <0.001 | 0.027 | 0.004 | 0.002 | 0.003
ETIEDA JE K2R (SRG
JRAE A o E 474 3 43
BRkE 502 g 43 -50°C 134/110/116=120
oo o v L DNIE0 SERSTD (G8X71Y ASHE B oo V 1 BEHL 3 NS (1D BEHL 3 S (2) BEHL 3 NS (3)
y S
i 168.3 | 168.5/168.5/1685 | 169/168.5/169 | 168.5/168.5/168.5
. s
= 154081 7.11 | 8.2/8.4/8.6 | 8.7/8.1/8.1 | 9.0/8.6/8.8
HH R
oo, 229 | 228.85/229.85 | 228.85/229.85 | 229.85/228.85
229 jﬂz l:l
37.5 35.5 | 35 | 37
esan | L2 PR figi i
Volume: 0006707 11.5 136/126/140 | 131/125/117 | 122/125/146
e S g AL 8 PMI/Mn 13 5 B
1.16/1.18/1.22 8.9/8.7/8.4 | 7.6/8/8.2 | 8.3/8.9/7.7
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2 = = B = iF BB P ENL AU TSR G K 54 114003
2 W KE®ER (A 5] AA E Angang Production Area,Tiexi District,Anshan City,
Angang Steel Company Limited Liaoning Province,China
INSPECTION CERTIELCATE Tel 400-688-0898 Fax 0412-6728486
LR SRBRBERATABB EERNE % 1T #% 2 W
Manufacturer: General Heavy Section Mill Seamless Pipe Plant of ANSTEEL
TTHREBAL P=@AR B Bt B &Ekg/m IERBHS
B)uyer Pruonduct Line pipe Calculated Weight 22.32 Certificate No. W02502270026
L] SPN I BRRS EFiRBR 3
Consignee ERERS Co?ltractNo, W2520006001 Pipe-end Dgscube Bk
BRBIR ) R A S BURTS & HAHERS =R EY
Customer FRAL (Ki#) BEHRAE Delivery Condition EX License Ng Product Specification Levels PSL-2
Y M-S FEBH BRERS
Specification GB/T 9711-2023 API SPEC SL(F46AR) Steel Grade Date of Delivery 20250227 In;Lol No
Mk " BT 5 AT e Jobs
Dimensions 114.3+8.56 Process of Ma;vufacture Hot Finished W EEFWTTIERS @ TS 271090-2026 Purchas:No.
1L 554 Chemical Composition (%)
K 8 " & Si Mn P S T Nb Cr Ni Cu B Mo F10 Ceq
F e eyt ) Length Weight — -2 110 -2]10 -2|10 -3]10 -3f10 -2]10 -2f10 -2]10 -2f10 -2]10 -2}10 -3]J10 -2f10 -2]J10 -2
7 Batch N Heat N Bund Pi AsEE
No aten o eatfo. | Bundies eces Standard 'l o 0 0 0 0 0 0 0 0 0 0 0 0 0 0
range
mm mt W2 ﬁaji 20 40 120 25 15 3 3 2 15 10 20 1 10 6 43
1 | 5TW68IW02000 [5TW68IWO 3 36 11850 9 0 14 i 117 1 6 0 0 0 12 6 0 1 0 37
2 | 5TW68IW02000 [STW6BIWO i 14 2 118 8 7 0 0 0 9 4 0 0 0 38
3 | 5TW681IW02000 [STW681WO 1 15 25 121 9 8 0 0 0 9 4 0 0 0 38
41 5TW682W01000 [5TW682W0 9 126 12150 34.235 0 15 3 116 1 2 0 0 0 10 5 3 0 1 0 37
5 | 5TW682W01000 [STW682WO0 1 13 23 116 9 4 0 0 0 I 4 2 0 0 0 89
6 | 5TW682W01000 [5TW682W0 i 14 22 115 8 4 0 0 0 4 4 0 0 0 3b
=3a 12 162 44105 I
i Se Tensile Test SRR B Impact Test -
T = 8 E A % Hardness Test
criiim WHEE-R~Samp e(mm)/BUE 75 ) Orientation/4REEGauge Length(mm) P mn!*Temperature(C")/lﬂiRﬂfglzaet(‘%?n) Btk
Sondard T =25 4.10=50/F1/50 FIVI0
Bl zras | mss
o| BanNe [ Hearno | ] BUER () Fi508 () Wkk(9)
N : <R AiE & 3] o
9 JESRELYS/TS H/RCTREL() Absorb Energy Average Shear Area SurFace Haréness
B&/J\min 25
A max 093 265
T ] 5TW68IW02000 [5TW68T 474 316 067 43 153/153.6/153/151.2/160/163.6/168.1/167.4/160.6/164.9/164.3/158.7
2 | 5TW682W01000 [5TWG! 478 326 0.68 44 157.6/160/161.2/158.8/163/158.8/159.9/158.8/164.9/164.9/166.8/161.2
TIIE I Non-Destructive TestOx xeach pipe)
RRNE BN % TR BT Rl Longrtudinall N 2078 "N type notch) TR Tansverse( N Z078 "N type notch) 73 = Laminar CF IR 7LT1at bottiom Nole) T R Rosult
Position NDT Methods Acceptance Levels MPI Sensitivity Test Panel JFRExernal surtace TRRInternal Surface JFREXernal Surtace TR Internal Surtace I Size T8 = RCoverageh e i
B APIPE BODY TREE NI25 40+05+1.07 40~0.5+1.07 40+0.5+1.07 40+0.5+1.07 R
"EIRPIPE END B 4 40+0.5+1.07 40+<0.5+1.07 40+0.5+1.07 40+0.5+1.07 e
JKIE R 5 Hydtostatic Test | J@Residual Magnetic I TE R B Hlattening Test RI=Coating 9MTW Ssion
RS Hydrostatic MPa I 19 I F2 & 18) Duration S I 5 I I
1 RS © 0--1BKkAR S Heat Analysis, 1-7=gBk4> Product Anal frfd, M AR 1:*\ $¥14§Tensnle&lmpact&Hardness Test Sample Location : EifPipe End ~ W1--#Ei2E & Theoretical Weight, W2--LFREEActy, ’U] H
SE#E Notes J@?i@lxé%i’? %}?ﬂ i hEEZIL, WEHERE PQFFEKH%%E%J%&%R b pEEL @'
1. F10 = Nb+V ; 2. Ceq=C+Mn/6+(Cr+Mo+V)/5+(Ni+Cu)/15,
I EAREGIHSSEAARGERRNTE, EEATEAREFREARHAE, @ ﬁwﬁ%
=
- AR 25 oy e AT 3 . « 2 - Custo party Q It
8B A= @ER ERFESIEMER, HERFESER, BIEH, SHANESREXEHE, B5RATKER. 8 BN ARl ger
Description We hereby certify that material described herein has been manufactured and tested with satisfactory results in accordance with requirements of the above material specification. If you have any questions, please contact ou
S \
A % 5.

B &M B M EF R /N =

=

i &= 1F BB R

T L.T‘éﬁﬂﬂ?ﬁf%ﬁ[&%ﬂrl: R %% 114003

Y R

vt A T

S cAamalheanas MV




ZZGL -PIPE-IE #H4&

X W HX I H AT 7 HH 284 = W "7J

Angang Steel Company Limited
INSPECTION CERTIFICA

Angang Production Area, liexi District, Anshan City,
Liaoning Province,China
Tel 400-688-0898 Fax 0412-6728486

i 3& BRBMARASAR L TRWE ER % 2 W # 2 W
Manufacturer: General Heavy Section Mill Seamless Pipe Plant of ANSTEEL
TR R =R BEE EitFEkg/m IERBGS
BJuyer Prn;duct Line pipe Calculated Weight 2232 Certificate No. W02502270026
W B s AL naEe AR%S BRER 3
Coriswgnee ERERS Co:r‘mact No. W2520006001 Pipe-end Describe sk
ERAR 3 S 5 ZEORTS % HIERS = RAMSEER
Customer RRME (KR) PHLHRAT DE|IVEIW;1COHQd\tiOn EX License No Product STJDecmcat\on Levels PSL-2
A =, MRS FEEH BEHRS
Specih/cat\on GB/T 9711-2023,API SPEC SL,($46)‘1&) Steel Grade L245N/BN Date of Delivery 20250227 In;Lot No
ik 5 7 / I TT% FLEMEL ~ R e HES
Dimensions 114.338:36 Protess of Ma;vufacture Hot Fini mless BRREESETERS @ T3.2710190-2026 Purchase No
1L % Chemical Composition (%)
K B8 " C Mn P S T Nb Cr Ni Cu B Mo F10 Ceq
’f Hir e oy 2= Eii) Length Weight SR 10 -2 |1 10 -2]10 -3]10 -3J10 -2]10 -2J10 -2J10 -2}10 -2]10 -2J10 -3]10 -2]10 -2]10 -2
No Batch No Heat No. Bundles Pieces Standard | ¢ 0 0 0 0 0 0 0 0 0 0 0 0 0 0
range min
mm mt W2 fz; 20 40 120 25 15 3 3 2 15 10 20 il 10 6 43
11 5TWe81IwW02000 [STW68IWO 3 36 11850 9.87 14 28 Afiig ik 6 0 0 0 12 [ 0 iF 0 37
2 | 5STW68IW02000 [STW68IWO 14 25 118 8 7 0 0 0 9 4 2 0 0 0 38
3 | 5STW68IW02000 [STWE8IWO 15 25 121 9 8 0 0 0 9 4 2 0 0 0 38
4| 5TW682WO0I000 [5TWG6B2WO0 9 126 12150 34235 0 15 3 116 T 2. 0 0 0 10 5 3 0 L 0 St
5 | 5TW682W01000 [STW682W0 13 23 116 9 4 0 0 0 { 4 0 0 0 85
6 | 5TW682W01000 [STW682W0 14 2 115 8 Z 0 0 0 7 4 0 0 0 35
Ehal 12 162
‘W\mpact Test
Tientation #E E iR K Hardness Test
- AR - R~FSample Type-Size(mm)/BX Orientation/#582Gauge Length(mm) /ﬁ%ﬁm!‘FTemperature(C")/EtﬁRTSuze(mm)
e Standard HV10
=| AR | S| e PRBRETS
N atch No eat No. AR s U EER () F1E () BIYILL( %)
2 BE S IREL() Absorb Energy Average Shear Area SurFace Har)éness
MPa
B/ min 715 25
B AMax 5 65
I
TCIRRN Non-Destructive TestO& % each pipe)
RN BRER D RN ZRimLongitudinall N 2218 "N type notch) TEla Transverse( N 2078 "N type notch) 73 Iz Laminar ()& 70Hat bottom hole) T R Result
Position N B S Acceptance Levels MPI Sensitivity Test Panel SRaExternal Surface = Internal surface SRacExternal surface TAInternal surface R~TSize 78 = RCoverageh s
E4PIPE BODY P NIZ5 40~05+1.0 40+05+1.07 40+0.5+1.07 40-0.5<1.07
(=Fi = L4 40+0.5+1.0 40+0.5+1.07 40+0.5+1.07 40+0.5+1.07
K S Hydtostatic Test | FREResidual Magnetic | TE R G Hattening Test RI=Coating
R¥EH Hydrostatic MPa | 19 I F2 &t j8] Duration S I 5 I I
125 0--BIRE S Heat Analysis, 1-7=&BE% Product Anal ER(:N ﬁﬂﬁ)ﬁﬁﬁ & BURERL B Tensile&Impact&Hardness Test Sample Location : & #Pipe End ~ W1--IBi$E & Theoretical Weight, W2--SZfRE&Acty, 4 75 O = §
NN 1 7N (s Vot P il S AR g gt et i
1. F10 = Nb+V ; 2. Ceq=C+Mn/6+(Cr+Mo+V)/5+(Ni+Cu)/15,
Reém%rk IRERPFIESEREEARNERMITE, EEETRERRSHREANITESE
88 AP @EZ ERIERIENER, HERFSER, HILIEH. SANEREXEE, FH5RAFKER.
Description We hereby certify that material described herein has been manufactured and tested with satisfactory results in accordance with requirements of the above material specification. If you have any questions, please contact ou
company.
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The report without "special seal for testing” of the inspection company 1$ invalid

BB R AQ

Inspection Report

9. IR LAHBIA L AL A PR
/ no signature of preparer, reviewer, approver on the report is invalid
WEH T ZY:202506046 9 AR REOE R A SO AR S AN Gar ( R I R ek

The report is invalid if altered. full copy of the report which is not stamped with a red " special seal

for testing " is invalid.
4. FHATAG I ALK RAE ST
This report is only responsible for tested sample
5. RZAG I AL R BN S AR
% The report shall not be copied without the prior permission of the inspection company.
LA R A RG] \ 6. ATFRRAR S A P AR PR T AR, @
WHAAN ST

> If there is objections about the test results. please put forward within fifteen days from receipt of

K
N

the report, if out of the date, it will not be accepted
7o AT B A TR B DY, R FR L e T BB UL BT

If the company/organization or people counterfeit the test report of our company.we will hold them

accountable by legal means.

b B 7 R B 5 RVE B A R A o Bk FED L M LT

Address: Industrial Park. Yanshan, Cangzhou, Hebei.China

f = ) ok
Yanshan Zhongyuan M'efal Materials & Coating

\ WMEHE / H 0317-6395559
Inspection Co.,/Ltd.
05240601 Tel: 0317-6395559

{k = 0317-6395359

BT k4
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Bl B g JE AR S B R AR A W) 2Y-2005-06-046
OB O#® &
Inspection Report
ERTEA 53k (L eS| T
Sample name Elbow Inspection type Client
RACHAL ZZGL-PIPE CO., LTD.
Client ZZGL-PIPE {[ LA IE A R A )
Hks / R AR
Spectifeation Sample condition
e GR.6/L320/X46 il
Steel grade Consigned paper No.
=) )
g STW6S1WO FE S BUR .

Heat No. Sample Qty. 1Piece
B T 2 / ke
Delivery date Delivering person Qingyu Meng
LISZ.#.LIQ}% S055.06:14 451.#)\ Izt
Receiving date Yunchao Sun

ﬁ% B 2025-06-16 2025-06-16
Inspection date
ZY-01 {6 1%4{X Direct-reading spectrometer
o FH e A WL 77 RS L
Adoption universal testing machine
equipment ZY-032 4248 ph T4 AL Pendulum Impact Testing Machine
Y-088 AL KR X Low Temp. Device for Impact Test
ﬁgﬁbﬂﬂ_ 4336-2016 GB/T228.1-2021 GB/T229-2020
Inspection standard
5 G -
Inspecti@®res AR TUHS 4 T See report page 4
ERSCRRAN € SCRRA 53D 13% LA R SRR A i
#7E Remark In case of discrepancies between English version and Chinese version, the
chinese version will prevail.

#it#E Approved bYMF #4% Checked bym 4t Prepared by !f‘ ﬁﬁﬂ

A AR5 A Technical responsible person
O FAT Chief

B34

°

L Zeh 5 R B OB 5 B R R WA B 2 W) 2¥-2005-06-046
1 16251 Chemical Analysis w. t. %
AT . y
Lab. No. C Mn Si P S Mo Ni
6-055 0.13 1.14 0.25 0.010 0.004 0.004 0.042
AERE ;
Lab. No. Cr Cu v Nb Ti B /
6-055 0.11 0.027 0.002 <0.001 0.003 0.0005 /
2 PR Tensile test
HRORETT 1) 5 b 38R K2
KBS 4 iy | SR . JEE s
Sampling ; Yield Strength | Tensile Strength Elongation
Lab. No. . Sample size
direction Ru.s(MPa) Rm(MPa) Asomm%
i 2N
6-055 - Rod-shaped 334 502 43.0
Longitudinal
$12.5
3 PR Impact test
R R
Fer L HX#?;.TFJJ WREER J Absorbed energy  KVs B
Lab. No. Sampling Sample size J Temperature
o direction (mm) SEH e
1 2 3
Averag
P
6-055 o 7.5X10X55 134 110 116 120 -50
Longitudinal

R

End of report

94 903t 4 5
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